FOOTRESTS-STANDS FOR MOTO GUZZI T3 E DERIVATI CALIF./T4/POL./CC/PA 1981

Footrests Stands for MOTO GUZZI T3 e Derivati Calif./T4/Pol./CC/PA 1981
 
(1)  GU95021108
SPRING WASHER
 
(2)  GU92602208
NUT
 
(3)  GU17432060
LATERAL STAND
 
(4)  GU95004208
WASHER
 
(4)  GU95004208
WASHER
 
(5)  GU99105129
PIN
 
(6)  GU17434060
SPRING
 
(7)  GU14418200
PLATE
 
(8)  GU98054416
HEX SCREW
 
(8)  GU98054416
HEX SCREW
 
(9)  GU174303451
CENTRAL STAND Part information
(9)  GU174303621
CENTRAL STAND Part information
 
(10)  GU03433270
LH PLATE
LH PLATE
 
(11)  GU03432970
RH PLATE
RH PLATE
 
(12)  GU12434001
LATERAL STAND SPRING
 
(13)  GU14433500
LH BUSH
 
(14)  GU98052545
SCREW
 
(15)  GU95004210
WASHER 10,2X18X2
 
(16)  GU14433400
SPRING WASHER 19X34X1,5
 
(17)  GU92630108
NUT
 
(18)  GU92630110
NUT M10X1,5
 
(19)  GU17420350
RH CRADDLE ARM
 
(20)  GU174221501
LH CRADDLE ARM
 
(21)  GU14423800
RUBBER SPACER
 
(22)  GU17443660
RH FOOTREST
 
(23)  GU17446050
LH FOOTREST
 
(24)  GU17444250
PLATE
 
(25)  GU14443200
FOOTREST RUBBER Part information
 
(26)  GU92601206
 
(26)  GU92601206
 
(26)  GU92602206
 
(26)  GU92602206
 
(27)  GU98052325
(27)  GU98072325
(28)
(28)  GU144413501
(28)  GU554423001
REAR FOOTREST Part information
 
(29)  GU14443200
FOOTREST RUBBER Part information
(29)  GU55443385
FOOTREST RUBBER Part information
 
(30)  GU98623630
HEX SOCKET SCREW M12X30
 
(31)  GU98623635
SCREW M12X35
 
(31)  GU98623635
SCREW M12X35
 
(32)  GU92602512
LOW NUT M12X1,25
 
(33)  GU92602312
NUT
 
(33)  GU92602312
NUT
 
(33)  GU92602312
NUT
 
(33)  GU92602312
NUT
 
(34)  GU95022112
NOTCHED WASHER
WASHER, 13X20.5
 
(34)  GU95022112
NOTCHED WASHER
WASHER, 13X20.5
 
(35)  GU14429505
TIE ROD
 
(36)  GU03429600
PIN M12X250
REAR BOLT
 
(37)  GU14429900
LH OUTER SPACER
 
(38)  GU14429800
SPACER
 
(39)  GU95000213
WASHER
 
(39)  GU95000213
WASHER
 
(39)  GU95000213
WASHER
 
(39)  GU95000213
WASHER
 
(40)  GU17432761
PLATE
 
(41)  GU13432640
RUBBER PEDAL Part information
Part number Description
# 1
GU95021108
SPRING WASHER
# 2
GU92602208
NUT Contact
# 3
GU17432060
LATERAL STAND Contact
# 4
GU95004208
WASHER
# 5
GU99105129
PIN Contact
# 6
GU17434060
SPRING Contact
# 7
GU14418200
PLATE Contact
# 8
GU98054416
HEX SCREW
# 9
GU174303451
CENTRAL STAND Contact
# 9
GU174303621
CENTRAL STAND Contact
# 10
GU14433200
GU03433270
LH PLATE
LH PLATE
# 11
GU14432900
GU03432970
RH PLATE
RH PLATE
# 12
GU12434001
LATERAL STAND SPRING
# 13
GU14433500
LH BUSH
# 14
GU98052545
SCREW
# 15
GU95004210
WASHER 10, 2X18X2
# 16
GU14433400
SPRING WASHER 19X34X1, 5
# 17
GU92630108
NUT
# 18
GU92630110
NUT M10X1, 5
# 19
GU17420350
RH CRADDLE ARM
# 20
GU174221501
LH CRADDLE ARM Contact
# 21
GU14423800
RUBBER SPACER
# 22
GU17443660
RH FOOTREST Contact
# 23
GU17446050
LH FOOTREST
# 24
GU17444250
PLATE
# 25
GU14443200
FOOTREST RUBBER
# 26
GU92601206
NUT Contact
# 26
GU92602206
NUT
# 27
GU98052325
SCREW Contact
# 27
GU98072325
SCREW Contact
# 28
GU144413501
FOOTREST Contact
# 28
GU554423001
REAR FOOTREST Contact
# 29
GU14443200
FOOTREST RUBBER
# 29
GU55443385
FOOTREST RUBBER
# 30
GU98623630
HEX SOCKET SCREW M12X30 Contact
# 31
GU98623635
SCREW M12X35 Contact
# 32
GU92602512
LOW NUT M12X1, 25
# 33
GU92602312
NUT
# 34
GU95021112
GU95022112
NOTCHED WASHER
WASHER, 13X20.5
# 35
GU14429505
TIE ROD Contact
# 36
GU14429600
GU03429600
PIN M12X250
REAR BOLT
# 37
GU14429900
LH OUTER SPACER
# 38
GU14429800
SPACER Contact
# 39
GU95000213
WASHER
# 40
GU17432761
PLATE Contact
# 41
GU13432640
RUBBER PEDAL
Here are all the parts relating to the Footrests-Stands of your 850-T3 1981. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.